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For urgent/initial treatment see chart below- see Full Clinical Guideline for further information

F

Low albumin-corrected calcium level

A

<1.9 mmol/L 1.9 mmol/L — 2.2 mmol/L

v

Administer 10-20ml of 10% calcium gluconate over
5-10 minutes. (Risk of arrhythmias if given too

\ 4

rapidly — rate should not exceed 2ml/min. If 4
possible do ECG monitoring.) Prolonged QTc on
C , 4 Yes [* sLer
Followed by IV infusion of 22.5mmol calcium
gluconate in 1000ml Sodium Chloride 0.9% or (Rare if adjusted
Glucose 5% at a rate 50-100 ml/hour. Rate calcium >2.0 mmol/L)

advised by endocrinology. Titrate according to
levels. Give via a large vein and monitor for signs
of phlebitis. Urgent referral to Endocrinology.

! No

Recheck calcium levels 4-6 hours after
commencing infusion and twice daily thereafter.
Aim for adjusted calcium = 2.1-2.4 mmol/L. Stop
infusion when other treatments have taken effect.

(Endocrinology will advise) L 4
v Identify and treat cause promptly-
consider oral calcium

Recheck calcium levels 4-6 hours after stopping | ! |
infusion and daily thereafter. Aim for normal S plEl B pend_lng ESILES,
adjusted calcium. (Endocrinology will advise) Check daily calcium levels

¥ v

Identify cause (refer to Chart 2 overleaf)

Maijor cause in hospital inpatients is post-operative hypoparathyroidism following
thyroidectomy/total parathyroidectomy. If thyroidectomy has recently occurred see Chart 3 for
further quidance and refer promptly to Endocrinology.

A 4

Oral calcium should usually be given at a dose of 800 to 4000 mg daily but higher doses may
be needed depending on cause and clinical progress.
e Calvive® 1000 (effervescent) (1000mg per tablet) — 2 tablets twice daily (can
increase to 3 tablets twice daily)
e Adcal D3® chewable tablets (600 mg per tablet) — 3 BD
(High dose colecalciferol, alfacalcidol or magnesium (PO or IV) may also be needed
depending on underlying cause - see Chart 2)
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It is vital to investigate and treat underlying cause of hypocalcaemia- initial first line
investigations always include Calcium, PTH, Vitamin D, Phosphate, Magnesium and U&E. See

chart below for initial interpretation- and full guideline for further information.

Hypocalcaemia- Adjusted Calcium <2.20
See Chart 1 for initial assessment of severity and acute treatment

h A

Measure PTH, Vitamin D, U&E, Mg, PO4

Chronic kidney disease related

J' No ' hypocalcaemia- see relevant guidelines
Is PTH high? [ Yes | Secondary Hyperparathyroidism
(=6.9 pmol/l) Is eGFR =30 ml/min?
N
No Yes . Vitamin D deficiency < 50 nmol/I

4 High dose replacement 100000 units
STAT and then 20000 units daily- total

xS loading dose 300000 units
Is PTH normal range and Yes

Magnesium <0.7 mmol/I?

Hypomagnesaemiacausing

N » hypocalcaemia- see Hypomagnesaemia
o}

Guidelines
- Y _— .
Is PTH low orlow-normal | Yes Hypoparathyroidism- see Chart 3 if recent
range . . .
Neck surgery- Endocrine advice- typical

treatment alfacalcidoland calcium
supplements

In cases where cause is not clear from using above chart, seek senior and/or specialty advice

Note- Hypoparathyroidism in the context of recent neck surgery (including total/completion
thyroidectomy) is a common cause of hypocalcaemia in inpatients. Charts 1 and 2 will still
guide initial management for such patients but please see Appendix and Chart 3 in the
Hypocalcaemia Full Guideline for further specific advice about patient management in this
scenario
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